



---

**CERTIFICATE OF COMPLIANCE**

---

CLIENT: JINHUA LANGMAN TOYS FACTORY

TEST REPORT NUMBER: (8826)085-0136      DATE OF ISSUANCE: APR 13, 2026

SAMPLE REFERENCE NO.: BZ-1, BZ-2,BZ-3      DATE RECEIVED: MAR 26, 2026

ASSORTMENT NO.: N/A      CLIENT REFERENCE NO.: N/A

SAMPLE DESCRIPTION: TOYS

APPLIED STANDARDS: EN 71 PT.1-14:A1-18 MECHANICAL HAZARDS (1-6)  
EN 71 PT.2-20+A1: 2025 FLAMMABILITY  
3) Directive 2009/48/EC and its amendment Council Directive (EU) 2017/738, Commission Directive (EU) 2018/725, Commission Directive (EU) 2019/1922 –EN 71-3:2019+A2:2024  
– Migration of certain elements

Based on the test results and conclusions contained in the above mentioned test report, we consider that the tested Sample complies with the above listed European standards.